
  

 

1

 

CHAPTER 1 
 

 GENERAL INTRODUCTION AND LITERATURE REVIEW  

 
1.1 GENERAL INTRODUCTION 

 

The South African vision for the water services sector is stipulated as follows (DWAF, 2002):  

(i)  All people living in South Africa should have access to adequate, safe and 

affordable supply of potable water, live in a healthy environment with safe and 

acceptable sanitation, be able to engage in sustainable livelihoods, be economically 

empowered and be able to participate actively in a vigorous and healthy civil 

society.  

(ii).  All people should be knowledgeable about healthy living practices and use water 

wisely.  

(iii). There should be adequate water available for economic development. 
[...]
Department of Water Affairs and Forestry, together with their policy advisors, recognized that there 

was an urgent need for a new policy in the country (Abrams, 1996). The policy has since been 

developed and has been proved very effective and has been heralded throughout the country and 

abroad for its clarity and insight into the problems facing the country and how they should be 

addressed. The specific areas which have been most helpful have been clarity on service levels and 

the definition of the minimum standards (Abrams, 1996). 

 

1.2.5.1  National legal framework relating to drinking water services   

Since 1994 various pieces of legislation concerning the water and local government sectors have 

been finalised. The following are the most important (Mackintosh et al., 2004): 

• The constitution of South Africa, 1996, assigns responsibility of ensuring access to water 

services to logal government. The role of the national and provincial spheres of government 

is to support, monitor and regulate local government. 

•   The Water Service Act, 1997, defines the municipal functios of ensuring water services. 



  

 

21

 

• The National Water Act, 1998, defines a new way of managing South Africa’scarse water 

resources. This act states that water is an invisible national resource for which national 

government is the custodian. 

• The Local Government: Municipal Demarcation Act, 1998, provides a legal framework 

for defining and implementing a post-transitional system of local government. 

• The local Government: Municipal Strctures Act, 1998, defines types and structures of 

municipalities. Three categories of municipalities exist in South Africa after demarcation: 

Category A (Metropolitain), Category B (Local) and Category C (District). 

• The Local Government: Municipal Systems Act, 2000, defines how local government 

should operate ad allows for various types of partnership arrangement a municipality may 

enter into to ensure delivery of services for example water. 

• The local Government: Municipal Structure Amendement Act, 2000 places the function of 

ensuring access to water services (as well as Health and Electricity) at a district level, unless 

a local municipality is authorized to perform this function.    

 

1.2.5.2 Clarifying roles of the service providers 

To assure that effective performance is achieved, responsibility and accountability must be 

established at all levels within the organisation of a water provider. According to the 1994 and 

2002 White Paper, it is the function of the local government to ensure that adequate water supply 

and sanitation services are provided to the people, particularly to the poor and the vulnerable. This 

mandate cannot be delegated, outsourced or privatized (DWAF, 1994; DWAF, 2002). It is 

important to note that whilst local government has the responsibility of supplying water to 

consumers, it is the central government's function to ensure that this happens in terms of the norms 

and standards described in the government's policy. Where local government fails to perform its 

function, the Department of Water Affairs and Forestry is empowered to take direct action to 

strengthen local government and temporarily perform the functions of local government. To 

achieve this mandate, a number of tools may be employed. One option is that of public-public 

partnerships, in which, for example, a public utility water board can be contracted by local 

government to provide water services. This is an option that brings a range of skills, expertise and 

access to funding, while still retaining a high degree of public accountability. Another option is the 

use of the private sector to provide these skills and resources (DWAF, 2002).  

 A water management institution must, at its own expense, make information at its disposal 

available to the public in an appropriate manner, in respect of the waterworks which might fail or 

have failed, any risk posed by the quality of water to life, health or property; and any matter 



  

 

22

 

connected with water or water resources, which the public needs to know (South African National 

Water Act, 1998). 

It is the responsibility of every water services authority to monitor the performance of water 

service providers and water service intermediaries within its area of jurisdiction to ensure that the 

standards and norms set by the water services authority are complied with (Water Services Act, 

1997). 

 

1.2.6 Legislation relating to drinking water quality in South Africa 

 For any public service as vital to community health as the provision of safe drinking water, 

dishonesty or repeat of violation of required operating procedure is absolutely intolerable. In South 

Africa, all Water Services Authorities are legally required to monitor drinking water quality on a 

monthly basis. The Water Service Act introduced a compulsory national standard for drinking 

water quality. The   Compulsory National Standards for the Quality of Potable Water, as published 

in Government Gazette No 22355 of 8 June 2001, reads as follows: 

 

Quality of potable water 

5. (1) Within two years of the promulgation of these Regulations, a water services  authority 

must include a suitable programme for sampling the quality of potable  water provided by it to 

consumers in its water services development plan. 

 

(2) The water quality sampling programme contemplated in subregulation (1) must specify the 

points at which potable water provided to consumers will be samples, the frequency of 

sampling and for which substances and determinants the water will be tested.  

 

(3)  A water services institution must compare the results obtained from the testing of the 

samples with SABS 241: Specification for Drinking Water, or the South African Water 

Quality Guidelines published by the Department of Water Affairs and Forestry. 

 

(4)  Should the comparison of the esults as contemplated in subregulation (3) indicate that the 

water  supplied poses a health risk, the water services institution must inform the Director-

General of Department of Water Affairs and Forestry and the head of the relevant 

Provincial Department of Health and it must take steps to inform its consumers - 

(a) that the quality of the water that it supplies poses a health risk; 

(b) of the reasons for the health risk; 

(c) of any precautions to be taken by the consumers; and 



  

 

23

 

(d) of the time frame, if any, within which it my be expected that water of a 

safe quality will be provided. 

It is the responsibility of Local Government to monitor drinking water quality, and for both 

Provincial and National Government to ensure that is taking place. Where Local Government lacks 

resources to carry out such monitoring, a co-operation government requirement would require 

Provincial and/or National Government to ensure that monitoring takes places (Mackintosch et al., 

2004).   

Much has been achieved in the water service sector in the past 10 years. Prior to the change 

of government in 1994, an estimated 30 - 40% of South Africa’s population (14 -18 million people) 

was without adequate water supply services and some 21 million people were without adequate 

sanitation (Van der Merwe, 2003). As of 2004 some 10 million additional people have been 

supplied with drinking water, thereby reducing the backlog in 2003 to some 4 million (Kasrils, 

2004).  Although great strides have been made in the effort to provide safe and clean water to all 

South Africans, studies have shown that in small rural towns and small remote villages with 

adequate water supply services, the drinking water quality is generally poor and often not fit for 

human consumption at the point of use (Pearson and Idema, 1998, Swartz, 2000; Momba and 

Kaleni, 2002, Momba et al., 2004).  The drinking water supplied by the small rural water supplies 

is substandard and is therefore adding to the number of deaths caused by waterborne diseases. 

 The following chapter of the present investigation reports the quality of drinking water 

supplied by water the Alice water treatment plant to its consumers. 

 

 



  

 

24

 

CHAPTER 2 

 

WATER QUALITY AND TREATMENT PLANT OPERATING 

PROBLEMS IN ALICE DURING THE FIRST PHASE 

 OF THE PROJECT   

 
2.1. PLANT DESCRIPTION  

 

The Alice plant is a conventional water treatment plant, which includes coagulation, flocculation, 

sedimentation, rapid sand filtration and chlorination. Water drawn from the Binfield Dam on the 

Tyume River (approximately 12 km from Alice) is fed under gravity to the head of the works. The 

design capacity of the plant is 7 Ml/d, however it is currently operating between 3 and4 Ml/d. A 

number of surrounding villages currently without water services are to be connected to the Alice 

system in the near future.  

  At the beginning of the investigation (June 2002) until November 2002, lime and alum were 

used for the pre-treatment of the raw water. The coagulants are dosed at the same point just ahead 

of a 90o V-notch weir and hydraulic jump. Powdered hydrated lime and granular alum were mixed 

with domestic water in separate dissolving/slurry tanks and then fed under gravity to the dosing 

point. Flash mixing of the chemicals with the raw water results from the turbulence generated over 

the hydraulic jump. Granular alum and hydrated lime were replaced by Ultrafloc (a poly-aluminium 

chloride and polyamide mix supplied by Sϋdchemie) at the beginning of December 2002. At the 

foot of the jump, the water enters a relatively short hydraulic flocculator before flowing under 

gravity to a three-way flow splitter via an underground pipe. From the splitter the water flows 

through short intermediate channels into each of the three-clarifier inlet channels. From the influent 

channels, the water flows into the clarifier inlet chambers via pipes passing through clarifier walls 

(9 per clarifier). The discharge into the inlet chambers induces gentle hydraulic mixing which 

promotes the formation of large settlable floc.  The water passes over a vertical baffle wall into the 

main body of each of the three rectangular horizontal clarifiers. Settled water overflows into a 

common channel, which feeds into the filter influent pipe. The filter influent is split between three 

4.3 m diameter self-backwashing valve less sand filters. Chlorine gas is added to the combined 

filtrate just before the on-site reservoir from where it is fed into the bulk distribution system. 

 



  

 

25

 

2.2 ASSESSMENT OF THE OPERATING CONDITIONS AND PROBLEMS AT THE 

ALICE WATER TREATMENT PLANT  

 

2.2.1 Assessment of the operation of the Alice water treatment plant using alum and lime  

 coagulation 

The following activities were undertaken from June 2002 to January 2003: 

•       A tour of the plant and  a visual inspection of the various unit processes 

• Interview of  the operators and plant superintendent about operating practices and 

monitoring programme  

• Measurement of the raw water flow rate using the V-notch weir 

• Assessment of adequacy of the lime and alum doses 

• Determination of  the optimum doses of  alum and lime using the Jar tests  

• Use of the Cascade tests to investigate the effect of velocity gradients and retention 

times for flocculation on clarifier performance 

• Measurement of the dimensions of the various unit processes and calculation of the 

corresponding design and operating parameters 

• Measurement and interpretation of the turbidity, pH and the temperature at each step in 

the treatment process 

• Measurement of the initial chlorine dose, free and total chlorine residual concentration  

in the on-site reservoirs 

• Investigation of the formation of floc between the hydraulic flocculator and the 

clarifiers 

• Opening and inspecting one of the valveless filters. 

In the next section details of the investigation and findings with regard to the operating practices 

and performance of the Alice Water Treatment Plant during the first phase are explained. 

 

2.2.1.1 Flow rate measurement and control 

A manually adjusted valve at the head of the works controls the plant flowrate. The operating staffs 

increase the plant flow rate when the water level in the clear-wells drops too low and throttles it 

back when the reservoir is close to overflowing. 

The plant was equipped with a flow meter however this was located in a sump, which is currently 

flooded and the meter had not been read for several years. The flow could also be measured at the 

V-notch weir at the hydraulic jump; however, the plant operating personnel were unaware of this 

prior to the project team’s visit. Accurate measurement of the flow at this point was difficult 



  

 

26

 

because there was a substantial amount of surging and pulsing due to the inlet arrangement. 

However, when it was later possible to compare the V-notch measurement with a flow meter 

reading, the two measurements agreed within 6 % at a flow of ~ 5 Ml/d. During this part of the 

evaluation, the flow of the raw water was calculated using the existing 90° V notch weir according 

to Kawamura (1991). 

 For a 90o V-notch weir, the total flow rate, Q, is related to the height of the crest over the 

weir, H as follows: 

 (m3/s)=  1.40 H2.5  

→ Where H (m) is the height of water above the weir crest. 

Table 2.1 below shows H values with corresponding flows as calculated using the hydraulic 

equation given above. 

 

TABLE 2.1 

  SOME EXAMPLES OF FLOW RATE MEASUREMENT CONSIDERING 

 HEIGHT (H) OF WATER 

H (m) = 0.20 0.21 0.22 0.23 0.24 0.25 0.26 0.27 0.28 0.29 0.30

Q (m3/s) =>1.40H2.5 = 0.025 0.028 0.032 0.034 0.040 0.044 0.048 0.053 0.058 0.063 0.069

Q (Ml/d)=>121H2.5 = 2.16 2.45 2.75 3.07 3.41 3.78 4.17 4.58 5.02 5.48 5.96

 

The height of the crest over the weir (distance from the bottom of the notch to the water surface 

above the weir) can be measured using a stick and a measuring tape; however, the weir plate should 

ideally be calibrated with the actual flow rates. From June to July 2002, the flow rate ranged 

between 2.75 Ml/d and 3.97 Ml/d while in September 2002 the flow ranged between 2.75 Ml/d and 

3.4 Ml/d.  

2.2.1.2 Lime and alum  dosing and control  

a.  Dosing system 

Lime and alum were manually loaded into dry chemical feeders and dosed at a constant rate into 

the mixing tanks below (Fig.2.1). Each chemical feeder had a hopper, which fed the dry chemical 

onto a rotating plate. The powdered chemicals are scraped into the mixing tanks by a “knife”. 

Increasing or decreasing the clearance between the bottom of the feed hopper and the plate would 

adjust the rate of chemical addition. 

 



  

 

27

 

 
 

Fig.  2.1 Photo showing dry chemical feeders for alum and lime (from left to right, the green 

conical units lying on the floor were bought but never used because they were 

inappropriate). 

 

Lime and alum were dosed at the same point just before the weir. Water samples collected at the 

bottom of the hydraulic jump were found to contain small amounts of undissolved lime. 

Furthermore, the water pH was found to increase from the beginning of the flocculator to the 

clarifiers suggesting that further lime dissolution probably occurred.  

 Kawamura (1991) recommends that alum be added before lime to lower the pH and 

promote the formation of positively charged species. Lime should be added to decrease the 

solubility of aluminium and promote precipitation. Theoretically, lime addition should only be 

necessary if there is insufficient alkalinity in the raw water to prevent the pH dropping below about 

6 or the colloidal particles becoming re-stabilised. If the coagulated water pH is above 6 then the 

addition of lime increases the solubility of aluminium and the amount of alum required. 

Adding lime may also be necessary to reduce the corrosivity of the finished water to the 

distribution system. However, in this case, lime should only be added after filtration to prevent 

resolubilisation of the alum floc. This issue was not investigated any further.  

 

b.  Dosing rate and control 

Staff at the water works had never measured the actual alum and lime doses. The superintendent 

determined whether the dose of alum and lime should be increased based on the taste and 

appearance of the finished water and whether adequate floc formation was occurring ahead of the 

clarifiers. If the finished water appeared dirty then the doses were increased. If the finished water 

began to have a strong taste of alum or lime then the doses were decreased. This is not an accepted 

technique in the treatment of drinking water. 



  

 

28

 

Moreover, it was noted that coagulant doses were not automatically adjusted when the plant flow-

rate was changed. There was a substantial amount of alum sludge deposition throughout the plant, 

including ahead of the hydraulic jump and in the on-site reservoirs. Furthermore, the evidence of 

post-precipitation of alum in the filters was detected. These observations suggested that the plant 

was generally overdosing with alum and lime.  

 The operators reported that a 50 kg bag of alum was apparently consumed in approximately 

7 h while a 25 kg bag of lime lasted approximately 24 h. The dosing rate could also be determined 

directly by measuring the amount of dry chemical dropping into the mixing tanks over a fixed 

amount of time.  

 The average alum and lime doses were estimated to be 57 and 12 mg/l respectively while 

Jar tests conducted using raw water from the plant indicated that an alum dose of 30 mg/L with no 

lime addition should have given adequate performance. It is however quite possible that lime 

addition was necessary to achieve good flocculation at other times of the year. The calculations are 

summarized below. 

 

c. Estimating alum and lime consumption and Costs 

 Alum and lime consumption according to the operators  

 The operators reported that about 4 x 50 kg bags of alum and 3 x 25 kg bag lime were used per 

day. 

Cost estimates: 

• 1 x 50 kg alum bag costs about R 96.00 

• 1 x 25 kg lime bag costs about R 30.00 

Table 2.2 illustrates the cost estimates of alum and lime according to the operator’s information.  

Average alum and lime consumption and costs according to the measurements done onsite 

During the evaluation period, the consumption of alum and lime were estimated by timing (using a 

stop watch) the time it took to collect certain amounts of the chemicals and weighing these 

amounts.  Table 2.3 below presents the results obtained during evaluation. Using the flow rate 

estimated on each day, the corresponding dosages in mg/l and the costs were estimated. 



  

 

29

 

TABLE 2.2  

ALUM AND LIME COST ESTIMATES ACCORDING TO  

OPERATORS’S INFORMATION 

Item 

No 

Description Unit Unit cost 

(Rand) 

Consumption  

(bags/ year)  

Total Cost 

(Rand/year) 

1 
Aluminium Sulphate 

(alum) 
50 kg bag 96 4 x 365 = 1 460  140 160 

2 Lime 25 kg bag 30 
3 x 365  =  

1 095 
32  850 

 

Alum demand and costs based on the Jar test results 

All Jar Test results revealed that 15 mg/l was the optimum dosage compared to the average value of 

61 mg/l. With an average flow of 3.27 Ml/d, the cost of alum per year at a dosage rate of 15mg/l 

was: [{3.17 *106 (l/d) * 15 * 10-6 (kg/l)}/50 (kg)]* 365 (d) * R96 = R 33 323.00 per year 

(This cost is for 50kg bags per year). Fig. 2.2 shows an example of the clarity of the settled water 

and the lowest turbity at a dosage of 15 mg/l.  

 
TABLE 2.3 

 ESTIMATING ALUM AND LIME CONSUMPTION AND COSTS 

Flow (Ml/d) Alum  Lime  

 Consumption 

(kg/d) 

Dosage 

 (mg/l) 

Consumption 

(kg/d) 

Dosage (mg/l) 

2.75 172 63 42 15 

2.75 224 82 27 10 

3.41 184 54 42 12 

4.17 192 46 45 11 

Average  

3.27 193 61 39 12 

Alum Lime Average Cost per year 

(R) 135 255 17  082 



  

 

30

 

 

 

 

 

Fig. 2.2  Photo 2 showing clarity of settled water during Jar testing (beaker No 3 from left 

showed lowest turbidity at a dosage of 15 mg/l) 

 

Cost estimates above indicate that if Jar test results were implemented, cost savings in the order of 

R100 000 per year could have been achieved. 

 

2.2.1.3 Flash mixing 

Flash mixing of the coagulant chemicals results from the turbulence generated over a hydraulic 

jump. The jump is broken into four steps as shown below (Fig.2.3). Angled baffles on each of the 

steps appear to further promote mixing. The overall head-loss over the jump is 1.1 m; compared to 

a recommended minimum of 0.6 m it should be quite adequate for flash mixing. However, the alum 

and lime were added a few seconds before the jump. Theoretically, alum hydrolysis species form 

within few distances and should be dispersed as quickly as possible for maximum coagulating 

effect. Therefore the position of the dosing point may have resulted in a small decrease in the 

efficiency in coagulant use. However, this would have been a second order effect as compared to 

the consequences of massive overdosing. 

 

 

 



  

 

31

 

Top of weir

To flocculator

60 cm

20 cm

20 cm

10 cm
 

Fig.2.3  Diagram showing the hydraulic jump in the Alice water treatment plant 

 

It was noted that a layer of sludge had formed on the bottom of the channel just ahead of the jump. 

This could have been either raw water particles, which had settled out, alum floc and/or 

undissolved lime. 

 

2.2.1.4 Flocculation 

Hydraulic mixing for flocculation occurs in a number of stages:  

♦ After flash mixing, coagulated water flows through the 23 m long baffled channel 

(hydraulic flocculator or race)  

♦ The water then flows under gravity through a 36 cm diameter pipe between the baffled 

channel and the flow splitter ahead of the clarifiers  

♦ From the splitter the water flows via interconnecting channels to the influent channels for 

clarifiers 1 and 2 and via a 28 cm diameter pipe to clarifier 3. Flow into the influent 

channels for 1 and 2 is regulated by sluice gates (one for clarifier 1 and two for clarifier 2).  

♦ Clarifier inlet channels 

♦ Pipes between the clarifier inlet channels and the hydraulically mixed inlet chambers 

♦ Hydraulically mixed chambers at the clarifier inlets (before the intermediate baffle wall) 

where a combination of flocculation and settling occurs. 

 Turbulence in all the above-mentioned sections contributes to floc formation. According to the 

operating staff, floc formation was usually visible from the baffled channel onwards during summer 

while in winter it only occurred later in the process. During the plant evaluation, no floc formation 

was observed up to the splitter, very small pin-point floc were observed in the clarifier influent 

channels and large settlable floc were observed only in the hydraulically mixed inlet chambers. 



  

 

32

 

Estimates of the retention times and mixing intensities (G values) for the stages listed above 

indicate the following:  

• The lag time between flash mixing and the hydraulically mixed inlet chambers is 

approximately 4 to 8 minutes depending on the plant flowrate. Between these two points, 

the estimated mixing intensities are relatively high (> 25/s at the lowest flow-rate measured) 

which would tend to promote the formation of small floc. High local mixing intensities at 

certain points including the flow splitter, sluice gates and pipes through the clarifier walls 

will tend to break up any large floc formed. 

• Retention times in the hydraulically mixed influent chambers were estimated at 16 – 38 

minutes depending on flow-rate while the G-values were estimated approximately between 

10 and 20/s. 

There is therefore an overall decrease in mixing intensity between flash mixing and sedimentation, 

which provides some degree of tapered flocculation with a total retention time of greater than 20 

minutes. The flocculation facilities appear to be adequate but not optimized at the present operating 

conditions. 

 

2.2.1.5 Flow splitting 

The flow splitter was designed with three identical broad crested rectangular weirs in a triangular 

pattern to achieve an equal three way flow split. However, gates downstream of the weirs control 

the flow into the clarifiers. During the plant visits in June and July, it was observed that the flow 

split was not even and the weir to the middle clarifier was submerged. The operators were advised 

to open the sluice gates in the clarifier inlet channels wide enough to allow the water level 

downstream of each weir to drop just below the crest. The gates can be propped open by jamming 

blocks of wood underneath them.  

 

2.2.1.6 Sedimentation 

The general performance goal of a settling tank preceded by chemical coagulation is that its 

effluent (settled water) must have a turbidity of less than 5 NTU (WHO, 1993). Stricter limits exist 

in most large urban plants in which the overflow from sedimentation tanks need to have a turbidity 

of less than 2 NTU. The aim in setting such performance goals is to protect subsequent sand 

filtration processes against high loads of suspended solids and thus ensure their effectiveness in 

producing filtered water suitable for disinfection by chlorination (< 1 NTU). Low turbidity in 

settled water also means less accumulation of suspended solids in sand filters and hence less 

frequent cleaning. This reduces operation and maintenance costs. 



  

 

33

 

Currently there are 3 settling tanks (1 new and 2 old) similar capacity. During the plant evaluation 

exercise, the combined effluent turbidity of the settling tanks was found to vary between 8.5 and 

17.9 NTU. Visual observation indicated that the new east tank was receiving more coagulated 

water and therefore could be overloaded.  The measured turbidities of the individual settling tank 

effluent are shown in Table 2.4. 

  

The above results confirmed the suspicion of the unequal flow distribution to the settling tanks. 

Besides the unequal flow distribution, collection of the settled water seems unequal. The settled 

water-collecting troughs (No 2) at about 3 m apart in each settling tank seem to be inadequate as 

well. Generally, these troughs should be 1 m apart to ensure uniform and adequate collection of 

settled water. This is important to prevent turbulent flow, which would disturb the settling floc.  

No procedures and records existed regarding the cleaning of the settling tanks. According to 

the operating staff, the clarifiers were usually manually desludged twice a week. The sludge valves 

were left open until the water being discharged was relatively clean. The time required depends on 

the amount of solids coming into the plant. The superintendent estimated that approximately 5 % of 

the clarifier volume was drained out during desludging. The greatest amount of sludge was drawn 

from the hydraulically mixed inlet chambers. The sludge was discharged into settling ponds at the 

bottom of the plant along with the filter backwash wastewater. Supernatant from the ponds could be 

pumped back to the head of the works. 

 At the time of the plant visits, the wastewater recycle pump was not working and as a result, 

flooding or leaking from the settling ponds was apparently causing problems for the community 

down gradient from the treatment plant. The clarifiers were therefore only being desludged once a 

week. The superintendent was also unable to drain a clarifier for the project team to inspect. 

 

2.2.1.7  Filtration 

 Rapid sand filtration (RSF) is used at Alice water works. The combined clarified water is split 

between three 4.3 m diameter (Area = 14.5 m2) autonomous valveless sand filters as indicated in 

Fig. 2.4, each containing a 0.6 m bed of 0.7 mm effective size sand. It was assumed that the flow 